
2020 California Water Environment Association – Effective October 2020 
Permission is granted to individuals to photocopy this document or transmit it by electronic mail in its entirety, without 
alteration, for noncommercial use in government and educational settings.  All other rights reserved. 

 
Cert.CWEA.org 

 

   
v10.12.20 



2020 California Water Environment Association – Effective October 2020 
Permission is granted to individuals to photocopy this document or transmit it by electronic mail in its entirety, without 
alteration, for noncommercial use in government and educational settings.  All other rights reserved. 

 
Cert.CWEA.org 

 

Mechanical 
Technologist 
Candidate  
Handbook 
[...]
 designing and administering safety programs  
 administration of disciplinary actions 
 planning succession management  
 scheduling of staff 

Managers will also have experience completing staff performance evaluations, selecting, 
training, motivating and evaluating staff, disciplining and termination of staff, reviewing and 
evaluating work product, and methods and procedures used to complete work. 

This knowledge is usually gained through: 

 advanced in-house training 
 college level courses 
 vendors  
 professional trade related agencies 
 classes available from the regulatory agencies 

 
 

 

 



 
  

 
  MT Candidate Handbook 

  Page 139
  

 

 
2020 California Water Environment Association – Effective October 2020 
Permission is granted to individuals to photocopy this document or transmit it by electronic mail in its entirety, without alteration, for 
noncommercial use in government and educational settings.  All other rights reserved. 

 
Cert.CWEA.org 

 

KSA 413 Math Competencies 

Managers must have excellent math skills and be able to perform complex calculations to 
determine staffing and equipment costs, work completion percentages, and cost estimations 
for budgeting. 

 

KSA 413 Suggested Reading 

Operational of Wastewater Treatment plants, Vol II 5th ed., page 724 

OM of Wastewater treatment plants, Vol II, 7th ed., page 719 

Public Organization Management, Jamil E. Jeisat 

Greenwood Publishing Group, INC 

Praeger Publishers, Westport CT 06881-1997, page 227 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
  

 
  MT Candidate Handbook 

  Page 140
  

 

 
2020 California Water Environment Association – Effective October 2020 
Permission is granted to individuals to photocopy this document or transmit it by electronic mail in its entirety, without alteration, for 
noncommercial use in government and educational settings.  All other rights reserved. 

 
Cert.CWEA.org 

 

KSA 414           Weight: 4% 

Maintain and manage organizational structure such as: 

 chain of command accountability 
 grievance flow 
 labor relations 

KSA 414 General Competencies 

Managers will have the ability and experience to maintain chain of command accountability 
throughout the organization, ensuring grievances are routed correctly and on time, and ensure 
any labor relations issues are addressed correctly and at the proper level in the chain of 
command. 

This knowledge is usually gained through: 

 advanced in-house training 
 college level courses 
 vendors  
 professional trade related agencies 
 classes available from the regulatory agencies 

 

KSA 414 Math Competencies 

There are no specific math competencies for this KSA. 

 

KSA 414 Suggested Reading 

Operations of Wastewater Treatment Plants, Vol II, 7th ed., page 689 
Business Dictionary.com 
 
 

 

 

 

 

 

 

 

 



 
  

 
  MT Candidate Handbook 

  Page 141
  

 

 
2020 California Water Environment Association – Effective October 2020 
Permission is granted to individuals to photocopy this document or transmit it by electronic mail in its entirety, without alteration, for 
noncommercial use in government and educational settings.  All other rights reserved. 

 
Cert.CWEA.org 

 

KSA 415           Weight: 6% 

Oversee the development and implementation of response plans for contingencies and 
emergency conditions such as natural disasters and catastrophic equipment failures including: 

 managing the implementation and execution of emergency response plans and 
personnel 

 developing and implementing requirements for emergency response equipment and 
facilities 

 determining conditions that will warrant activation of emergency response plans 
 provide assistance to neighboring agencies where Mutual Aid Agreements exist 

KSA 415 General Competencies 

Managers will be familiar with plans for emergency conditions and contingencies, and be able 
to manage and oversee response activities to natural disasters, catastrophic equipment 
failures and all emergency conditions, including: 

 training staff in emergency response activities  
 overseeing the development and amending of response plans 
 planning and leading emergency response training evolutions 
 ensuring any deficiencies identified in plans discovered during training exercises 

This knowledge is usually gained through: 

 trade schools 
 military schools 
 advanced in-house training 
 college level courses 
 vendors 
 Regional Occupation Programs 
 professional trade related agencies. 

 

KSA 415 Math Competencies 

There are no specific math competencies for this KSA. 

 

KSA 415 Suggested Reading 

Water, Wastewater and Stormwater Infrastructure Management 

 

 



 
  

 
  MT Candidate Handbook 

  Page 142
  

 

 
2020 California Water Environment Association – Effective October 2020 
Permission is granted to individuals to photocopy this document or transmit it by electronic mail in its entirety, without alteration, for 
noncommercial use in government and educational settings.  All other rights reserved. 

 
Cert.CWEA.org 

 

Study Materials 
 

The following section includes the titles and information of primary and secondary references. 
These references contain the majority of the information needed for the CWEA certification 
test; it is recommended that these references be obtained for personal use.  They may also be 
obtained at a university library or possibly an employer’s library. 
 
Study Materials Referenced in KSAs 
 

 Operation of Municipal Wastewater Treatment Plants, WEF, Manual of Practice 
 

 California Code of Regulations, 
https://govt.westlaw.com/calregs/Index?bhcp=1&transitionType=Default&contextData
=(sc.Default)   

 
 NEC 1999: National Electrical Code (NFPA 70), 2014 Ed. 

 
 Environmental Laws and Regulations, Navigating the Green Maze, Joseph j. Bernosky, 

P.E. AWWA ISBN: 9781583218150 
http://www.awwa.org/store/productdetail.aspx?ProductId=24667  

 
 AWWA Wastewater Operator Field Guide ISBN: 9781583213865 

http://www.awwa.org/store/productdetail.aspx?ProductId=6582  
 

 Manual of Water Supply Practices, AWWA M27 External Corrosion Control for 
Infrastructure Sustainability ISBN: 9781583219669 

 
 http://www.awwa.org/store/productdetail.aspx?productid=36972484  

 
 California Manual on Uniform Traffic Control Devices, California Department of 

Transportation (POCKET GUIDE) http://mutcd.fhwa.dot.gov/index.htm  
 

 Condensed Hydraulic Date, Cornell Pump Company. (POCKET GUIDE) 
http://www.cornellpump.com/lit/pdf/Book-Condensed%20Hydraulic.pdf  

 

 

 

 

 

 



 
  

 
  MT Candidate Handbook 

  Page 143
  

 

 
2020 California Water Environment Association – Effective October 2020 
Permission is granted to individuals to photocopy this document or transmit it by electronic mail in its entirety, without alteration, for 
noncommercial use in government and educational settings.  All other rights reserved. 

 
Cert.CWEA.org 

 

Practice Test 
 

This section provides a practice certification test to help certificate candidates become 
familiar with the test format and subject matter.  

Select the best answer for each item below. 

 

1.   The impellers of a rotary lobe positive displacement compressor are designed to: 

A. touch each other as they rotate. 

B. turn in opposite directions. 

C. turn in the same direction. 

D. handle high pressure and high volume. 

2. Which if the following methods is the best way to increase pump efficiency therefore 

potentially reducing a utilities electrical energy costs? 

A. Use one large pump to pump more volume 

B. Redesign all facilities for gravity flow conditions only. 

C. Perform no maintenance to eliminate labor cost. 

D. Use two or more small pumps instead of one large pump so excess capacity may be 

turned off. 

3. If the speed of a centrifugal pump is decreased by 25% and there is no static head, 

theoretically, the power will decrease by what percentage?   

A. 6% 

B. 25% 

C. 44% 

D. 58% 

4. Accurate use of a micrometer to measure a bearing fit on a shaft requires consideration of the 

following: 

A. brinnelling of shaft.  

B. amount of shaft dwell. 

C. size of micrometer display. 

D. calibration of the micrometer. 

5. The crosshead, part of a large reciprocating compressor, is used to: 

A. take the place of a connecting rod. 



 
  

 
  MT Candidate Handbook 

  Page 144
  

 

 
2020 California Water Environment Association – Effective October 2020 
Permission is granted to individuals to photocopy this document or transmit it by electronic mail in its entirety, without alteration, for 
noncommercial use in government and educational settings.  All other rights reserved. 

 
Cert.CWEA.org 

 

B. act as the joint between the piston rod and the connecting rod. 

C. act as the joint between the high pressure and low pressure connecting rod. 

D. act as a counterweight to balance the forces that tend to distort the crankshaft due to 

centrifugal force. 

6. Within a wastewater treatment plant pumping system, select the least energy-efficient way to 

decrease system pressure. 

A. Install a pressure-limiting and control sensor to turn pumps on and off based on 

pressure set points. 

B. Install a variable frequency drive to slow the speed of the pump motor. 

C. Install a different size pump that is better suited for the capacity and pressure the 

system is currently operating. 

D. Close down on a discharge valve and operate closer to the shut-off head. 

7. Pump efficiency refers to the efficiency of the: 

A. motor and the pump. 

B. electrical motor which drives the pump. 

C. pump and controller (VFD) (delete?). 

D. pump alone. 

8. Which method of measuring levels in a wetwell requires direct contact with the liquid? 

A. Ultrasonic systems 

B. Microwave systems 

C. Bubbler systems 

D. Sonic systems 

9.  Which of the following process changes is most likely to improve the settling performance of 

primary settling tanks that are operating at flows greater than their design flow? 

A. Chlorinate the supernatant return from sludge handling processes 

B. Pre-aerate the raw wastewater flow 

C. Recycle sludge from the secondary unit to primary tanks for settling 

D. Install flow equalization basins ahead of primary tanks 

10. Steel tanks may be protected from rusting by: 

A. alternately wetting and drying walls. 

B. maintaining humidity in tanks. 

C. protective coatings. 



 
  

 
  MT Candidate Handbook 

  Page 145
  

 

 
2020 California Water Environment Association – Effective October 2020 
Permission is granted to individuals to photocopy this document or transmit it by electronic mail in its entirety, without alteration, for 
noncommercial use in government and educational settings.  All other rights reserved. 

 
Cert.CWEA.org 

 

D. washing tank walls. 

11.  Which of the following causes the greatest pipe friction loss? 

A. Decreasing the rate of flow 

B. Increasing the temperature of the wastewater 

C. Decreasing the pressure 

D. Increasing the velocity of wastewater 

12.  Treatment basins such as primary sedimentation, grit tanks, aeration tanks, and final clarifier 

drains: 

A. must be lower than the receiving sump to allow for gravity flow out of the basin. 

B. need not be valved closed if the drain is higher than the receiving sump. 

C. must be higher than the receiving sump to allow for gravity flow out of the basin. 

D. need not be maintained because it is always faster to pump a treatment basin dry than 

allow it to drain to the receiving sump. 

13. Which of the following can be installed to stop water hammer in a pipe line? 

A. A pressure reducing valve 

B. A rubber expansion joint 

C. An internal bladder type air chamber 

D. A flexible coupling 

14.  A pump operating at 1,770 RPM supplies 6,500 gpm.  The suction pressure is 10 psi and the 

discharge pressure is 75 psi.  If the pump is 78% efficient and the motor is 86% efficient, what 

is the brake horsepower?  The specific gravity of the pumped liquid is 1.12. 

A. 276 hp 

B. 354 hp  

C. 408 hp 

D. 463 hp5.  

 

15.  A pump station has six 500 hp pumps that run an average of 5 hours a day each, a 5 hp sump 

pump that operates for 1.5 hrs/day, twenty 100-watt lights that are always on, and six 300-

watt night lights that are on 10 hours a day.  What is the monthly operating cost if power cost 

8.75 cents per kwh? (A month is 30 days) 

A. $29,373.75 

B. $29,388.44 



 
  

 
  MT Candidate Handbook 

  Page 146
  

 

 
2020 California Water Environment Association – Effective October 2020 
Permission is granted to individuals to photocopy this document or transmit it by electronic mail in its entirety, without alteration, for 
noncommercial use in government and educational settings.  All other rights reserved. 

 
Cert.CWEA.org 

 

C. $29,514.44 

D. $29,561.69 

16. A 1,760 rpm motor is attached to a gear box with a 3.52 to 1 ratio. What is the rpm of the 

pump attached to the other side of the gear box? 

A. 500 rpm  

B. 5,000 rpm 

C. 6,000 rpm 

D. 6,195 rpm 

17. A pump operating at 1,750 RPM supplies 4,500 gpm. The suction pressure is 25 psi and the 

discharge pressure is 75 psi.  If the pump is 78% efficient and the motor is 86% efficient, what 

is the brake horsepower?  The specific gravity of the pumped liquid is 1.15. 

A. 176 hp 

B. 194 hp  

C. 201 hp 

D. 363 hp 

18.   Part A: What size motor is needed to pump 0.792 

 MGD against 108.23 PSI? 

 Part B: What is the cost per 30 day month to operate this pump if the pump runs an average  

 of 5 hours per day and the cost per KwH is 19.5¢? 

A. Answer to Part A is 35 HP; Answer to Part B is $764 

B. Answer to Part A is 15 HP: Answer to Part B is $327 

C. Answer to Part A is 35 HP; Answer to Part B is $2546 

D. Answer to Part A is 15 HP; Answer to Part B is $1091 

19.  Which of the following is most true about problem indicators? 

A. They are the reason a problem exists. 

B. They are proven facts bearing on the problem. 

C. They are justifiable reasons for the cause of the problem. 

D. They are clues to the existence of a problem. 

20. A confined space is defined as an area that is large enough for an employee to bodily enter 

and perform work and: 

A. has limiting or restricted means of entry or exit, and contains or has the potential to 

contain a hazardous atmosphere. 



 
  

 
  MT Candidate Handbook 

  Page 147
  

 

 
2020 California Water Environment Association – Effective October 2020 
Permission is granted to individuals to photocopy this document or transmit it by electronic mail in its entirety, without alteration, for 
noncommercial use in government and educational settings.  All other rights reserved. 

 
Cert.CWEA.org 

 

B. has limited or restricted means of entry or exit, and is not designed for continuous 

human occupancy. 

C. has limited or restricted means of entry or exit, and contains a hazardous atmosphere. 

D. is not designed for continuous human occupancy, and contains or has the potential to 

contain a hazardous atmosphere. 

21. California Government Code, Section 3100 discusses: 

A. Designation of Employees as Disaster Service Workers. 

B. Consumption of Drugs and Alcohol in the Workplace. 

C. Illegal Search and Seizure of Personal Property. 

D. Environmental Compliance of Machinery and Equipment. 

22. Wastewater funding typically:  

A. is a major portion of the Capital Budget. 

B. is included as a component of general obligation bonds issued to fund wastewater 

projects. 

C. is underwritten by initial connection charges. 

D. is included in wastewater service charges along with the O & M revenues, debt service 

and emergency contingency funds. 

23.  A parking lot has a bank of ten 400- watt lights that operate for 10 hours a day. It also has a 

150-watt sign that is always on.  If power cost $0.095 per kilowatt-hour (kwh) what is the cost 